

U. S. DEPARTMENT OF COMMERCE

National Bureau of Standards

Certificate of Analyses

OF

STANDARD SAMPLE 68A

FERROMANGANESE

ANALYST*	Mn		C	P		S		Si
	Bismuthate (FeSO ₄ -KMnO ₄)	Other methods	Direct combustion	Gravimetric (weighed as Mn ₂ P ₂ O ₇ after removal of arsenic)	Alkali-molybdate ^a	Gravimetric (direct oxidation and final precipitation in reduced solution)	Evolution with HCl ZnS-fuming (theoretical sulfur titre) ^b	Sulfuric acid dehydration
1	80.02	-----	^c 6.86	0.289	-----	0.014	0.017	^d 0.82
2	80.04	-----	^e 6.83	.298	-----	^f 0.009	-----	^{dg} .79
3	80.10	-----	^h 6.90	-----	ⁱ 0.285	.015	^j 0.017	^d .81
4	-----	^k 80.16	^e 6.84	.294	-----	-----	^l 0.014	^{dm} .82
5	ⁱ 80.10	-----	6.87	-----	-----	-----	-----	^d .82
6	ⁿ 80.19	-----	-----	^o .283	-----	-----	-----	.79
7	80.01	-----	^e 6.81	.287	-----	.012	^j 0.013	^{dg} .84
8	80.00	-----	^p 6.79	^o .288	-----	.019	-----	^e .79
9	-----	^a 79.95	^p 6.86	-----	.297	-----	.015	^e .80
10	80.11	^a 80.13	^e 6.84	-----	.300	-----	-----	.81
11	80.07	-----	0.78	-----	.311	.009	-----	^d .78
12	80.05	^k 79.98	6.69	.294	-----	.017	-----	.81
13	-----	^r 80.14	^{ch} 6.84	-----	.297	.013	-----	^e .81
Averages	80.07	80.07	6.83	0.290	0.298	0.013	0.015	0.81
General averages	80.07		6.83	0.294		0.014		0.81

Values for constituents not as accurately determined as the above are: cobalt, 0.02; chromium, 0.025; vanadium, 0.045; and arsenic, 0.035 percent.

^a Precipitated at 40° C, washed with a 1-percent solution of KNO₃ and titrated with alkali standardized by the use of National Bureau of Standards acid potassium phthalate and the ratio 23NaOH:P.

^b Value obtained by standardizing the titrating solution by means of sodium oxalate through KMnO₄ and Na₂S₂O₄, and the use of the ratio 21:18.

^c Sample mixed with ingot iron.

^d Double dehydration.

^e Sample mixed with ingot iron and copper oxide.

^f Meineke method.

^g Perchloric acid dehydration.

^h Sample mixed with red lead.

ⁱ Titrating solution standardized by use of a standard.

^j Evolution with diluted hydrochloric acid (2+1).

^k Basic acetate separation, weighed as Mn₂P₂O₇.

^l Sample ignited in oxygen with tin, gases passed

into H₂O₂ and H₂SO₄ titrated with standard alkali.

^m Hydrochloric acid dehydration.

ⁿ Bismuthate-arsenite method. See Ind. Eng. Chem., Anal. Ed. 7, 427 (1935).

^o Weighed as ammonium phosphomolybdate.

^p Sample mixed with tin.

^q Volhard method.

^r Manganese dioxide precipitated in acid solution with ammonium persulfate. Solution filtered, and the dioxide titrated with FeSO₄-KMnO₄.

* LIST OF ANALYSTS

- John L. Hague, Ferrous Laboratory, National Bureau of Standards.
- T. R. Cunningham, R. M. Fowler, and E. L. Bennett, Union Carbide and Carbon Research Labs., Inc., Niagara Falls, N. Y.
- W. E. Steiner, Bethlehem Steel Co., Cambria Plant, Johnstown, Pa.
- W. F. Lantz, Bethlehem Steel Co., Bethlehem, Pa.
- J. D. Ritz, Jones and Laughlin Steel Corporation, Pittsburgh, Pa.
- B. Park, Michigan College of Mining and Technology, Houghton, Mich.
- ARMCO Research Chemical Laboratory, Middletown, Ohio, A. H. Thomas in charge, analysis by O. B. Ellis.

- Booth, Garrett, and Blair, Philadelphia, Pa.
- W. F. Muehlberg, American Steel & Wire Co., Cleveland, Ohio.
- C. E. Nesbitt, Carnegie-Illinois Steel Corporation, Edgar Thomson Works, Braddock, Pa.
- S. S. Heide and L. L. Dail, Tennessee Coal, Iron & Railroad Co., Ensley, Ala.
- C. O. Geyer, Inland Steel Co., Indiana Harbor Works, East Chicago, Ind.
- C. M. Johnson, Crucible Steel Company of America, Park Works, Pittsburgh, Pa.

WASHINGTON, May 28, 1942.

LYMAN J. BRIGGS, Director.